
    

PDH-Pro.com 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

396 Washington Street, Suite 159, Wellesley, MA 02481 
Telephone – (508) 298-4787          www.PDH-Pro.com 
 

This document is the course text. You may review this material at your leisure 
before or after you purchase the course. In order to obtain credit for this course, 
complete the following steps: 
 
1) Log in to My Account and purchase the course. If you don’t have an account, go 
to New User to create an account. 
 
2) After the course has been purchased, review the technical material and then 
complete the quiz at your convenience.  
 
3) A Certificate of Completion is available once you pass the exam (70% or 
[...]
MBR effluent as feed water to newly developed RO membranes supplied by several leading 
manufacturers, including Saehan and Hydranautics, was evaluated.  Lastly, cost estimates were 
conducted for full-scale MBR water reclamation systems ranging from 0.2-10 MGD  
(800-40,000 cubic meter per day [m3/day]).  The specific study objectives were to:  

Evaluate the feasibility of new MBR systems for water reclamation 

Assess the impact of coagulant and polymer addition to the MBR feed water 

Optimize the MBR process operation (pre-treatment/post-treatment) 

Evaluate the suitability of various newly developed RO membranes on MBR effluent  

Develop and refine cost estimates for full-scale MBR systems used to produce reclaimed 
water



7

3. Conclusions and Recommendations 

3.1 Operational Performance 

3.1.1 MBR Systems 

3.1.1.1 US Filter 

The US Filter MBR system operated on both raw wastewater and advanced primary 
effluent with minimal increase in Transmembrane Pressure (TMP) with a flux of 15 gfd 
and HRT of 6 hours.

The rate of fouling observed on the US Filter membrane, as measured by the rise in TMP, 
increased with flux. 

On numerous occasions during operation on raw wastewater, several components of the 
US Filter MBR pilot clogged with debris and hair resulting in temporary shut down. 

3.1.1.2 Kubota 

The Kubota MBR system operated on both raw wastewater and advanced primary 
effluent with minimal increase in TMP with a flux of 15 gfd and HRT of 5 hours.

Post cleaning, moderate foaming occurred in the aerobic tank of the system.  However, 
normal process operation, which included the transfer of mixed liquor suspended solids 
(MLSS) from the aerobic zone to the anoxic zone, mitigated the foaming completely with 
in 1 or 2 days after cleaning. 

On two occasions during testing, the camlock fitting on the discharge side of the 
submersible transfer of the Kubota MBR pilot became detached due to oxidation 
resulting in temporary shutdown. 



8

3.1.1.3 Zenon 

The Zenon MBR system operated with minimal increase in TMP under extreme 
operating conditions including flux of 22gfd and HRT of 2 hours; during this time 
maintenance cleans were employed three times per week to mitigate membrane fouling. 

The vacuum pressure of the Zenon membrane increased sharply when a partial loss of 
nitrification occurred. 

During the initial testing period, the variable frequency drive (VFD) controlling feed 
water flow rate to the Zenon MBR pilot failed, which resulted in unstable operation.

3.1.1.4 Mitsubishi 

The Mitsubishi MBR system operated with moderate increase in TMP with flux of 15 gfd 
and HRT of 2.8 hours. 

It was necessary to modify the blower system of the Mitsubishi MBR pilot system in 
order to maintain sufficient dissolved oxygen (DO) during operation at 15 gfd. 

Post cleaning, the biological portion of the Mitsubishi MBR was unstable, which caused 
a significant amount of foaming to occur in the aerobic tank. 

3.1.2 RO Membranes 

The Saehan 4040 BL and Hydranautics LFC3 RO membranes operated with minimal 
fouling on effluent from the Kubota MBR during operation on raw wastewater and 
advanced primary effluent. 

The average net operating pressure of the Saehan 4040 BL (low-pressure) RO 
membranes measured during testing was 45 pounds per square inch (psi). 

The average net operating pressure of the Hydranautics LFC3 (fouling resistant) RO 
membranes measured during testing was 120 psi. 

A 1-2 mg/L dose of chloramine in the RO feed was effective at mitigating biofouling. 

The RO membranes tested achieved excellent salt rejection ranging from                        
96 percent-98 percent. 

 3.1.3 Screening 

Operational issues were experienced with the wedge-wire prescreen equipped on the US 
Filter MBR Pilot during operation on raw wastewater. 

Minimal maintenance was required on the rotary brush prescreen equipped on the Kubota 
pilot during operation on raw wastewater. 



9

The Roto-Sieve (RS) Model 6013-11 drum screen operated with minimal maintenance 
for more than 4,000 hours of operation on primary effluent. 

3.2 Water Quality 

3.2.1 Particulate Removal  

All MBR systems tested achieved excellent turbidity removal.  Feed turbidity ranged 
from 36-210 NTU; average effluent turbidity of all systems was < 0.1 NTU. 

3.2.2 Organic Removal 

All MBR systems tested achieved excellent organic removal with average effluent BOD,  
total organic carbon (TOC) and chemical oxygen demand (COD) concentrations 2
mg/L, 9 mg/L and 31 mg/L, respectively. 

3.2.3 Biological Nutrient Removal 

All MBR systems tested achieved complete nitrification (NH3<1 milligrams per liter as 
nitrogen [mg/L-N]) throughout testing. 

The Kubota MBR system achieved complete denitrification during Part 1 testing and 
partial denitrification during Part 2 testing. 

Partial enhanced biological phosphorus removal (EBPR) occurred in the Kubota MBR 
system during Part 1 testing. 

3.2.4 Microbial Removal 

Total and fecal coliforms measured in the US Filter permeate ranged from                     
230 to 3,000 most probable number (MPN)/100 milliliter (mL) and 22 to 230 MPN/100 
mL, respectively. 

Repetitive sampling of the US Filter permeate indicated that the observed coliform 
breakthrough may have resulted from the pore size distribution of the membranes and 
contamination during backwashing. 

Total and fecal coliform measured in the Kubota permeate were consistently                        
2.2 MPN/100 mL. 

Total and fecal coliforms measured in the Zenon permeate ranged from                          
14 to 5,000 MPN/100 mL and <2.2 MPN/100 mL, respectively; however, after 
disinfecting the permeate side of the membranes all total and fecal coliform 
measurements in the Zenon permeate were 2.2 MPN/100 mL. 

Total and fecal coliform measured in the Mitsubishi permeate were consistently            
2.2 MPN/100 mL. 



10

3.3 CDHS Approval 

As part of the California Department Health Services (CDHS) requirements, the project 
team conducted virus challenge experiments on the Kubota MBR system towards the end 
of Phase I pilot testing.  These results were presented in a report to CDHS (Adham and 
DeCarolis, 2003). 

During this study, the Kubota and US Filter MBR systems were approved to meet the 
requirements of the CDHS for Title 22 Water Recycling Criteria. 

The Zenon and Mitsubishi were approved to meet the CDHS Title 22 Water Recycling 
Criteria based on previous testing conducted by the project team
(Adham et al., 2001a & 2001b). 

3.4 Costing Analysis 

Cost estimates ($/1000 gal) for 1-MGD MBR water reclamation systems designed to 
operate on raw wastewater ranged from $1.81-$2.24. 

Cost estimates ($/1000 gal) for 1-MGD MBR water reclamation systems designed to 
operate on advanced primary effluent ranged from $1.48-$1.91. 

 3.5 Other Conclusions 

All MBR systems tested operated successfully on advanced primary effluent containing 
polymer and coagulant residual.   

The MBR systems tested operated with reasonable cleaning intervals. 

The Kubota and US Filter MBR systems operated successfully on raw wastewater and 
were capable of producing effluent water quality suitable for RO.

Cleaning with 2 percent citric acid was found to be the most effective method for 
membrane cleaning due to the presence of ferric chloride in the MBR feed water. 

O&M associated with pre-screening was significantly reduced during operation on 
advanced primary effluent as opposed to raw wastewater. 

MBR operational characteristics and performance varied among the four MBR suppliers. 



11

3.6 Recommended Future Work 

This project has built on previous knowledge gained by the project team with regards to the 
application of the MBR process for wastewater reclamation.  Through pilot-scale testing, it has 
been demonstrated that MBR systems from 4 major suppliers can successfully operate on 
advanced primary effluent containing polymer and coagulant residual.  This finding is significant 
as it increases the number of suppliers and feed water sources municipalities can choose to meet 
reclamation needs using the MBR process.  In addition, valuable cost information was generated 
showing a significant cost savings for MBR systems designed to operate on advanced primary 
effluent as opposed to raw sewage.

Due to the increasing application of MBR technology for wastewater reuse in the United States, 
the project team has identified the following future research needs that can be evaluated at the 
pilot-scale level: 

Optimization of MBR systems to achieve high-level phosphorus removal (e.g., effluent 
Total Phosphorus 0.1 mg-P/L).

Evaluation of anaerobic MBR systems to demonstrate process advantages including 
reduced energy and biomass production. 

Testing of future MBR suppliers to the US municipal wastewater treatment market 
including Pall Corporation, Norit, Hydranautics, Dynatec, and Huber to meet Title 22 
reclaimed water standards. 

Testing of RO membranes on MBR effluent under more aggressive operating conditions 
such as higher flux (12-14 gfd) and recovery rates (75-90 percent). 

Evaluation and optimization of MBR systems to remove endocrine disrupting compounds  
(EDCs) and pharmaceuticals present in municipal wastewater.  

In addition, the project team strongly recommends that the City of San Diego and Reclamation 
apply the knowledge gained from this and previous research studies to build and implement a       
1-5 MGD MBR water reclamation demonstration facility.  This demo-scale facility would 
provide valuable information regarding potential scale-up and reliability issues of MBR systems 
as applied to wastewater reclamation.  In addition, the facility will provide valuable information 
to the City of San Diego and other municipalities across the US, regarding the operation and 
maintenance of full-scale MBR systems for water reclamation.   



13

4. Materials and Methods 

4.1 Testing Site 

The pilot site used for this study was the Point Loma Wastewater Treatment Plant (PLWTP) 
located in San Diego, California.  Treatment at PLWTP consists of advanced primary treatment, 
which includes influent screening and grit removal followed by chemical coagulation, 
flocculation, sedimentation and effluent screening.  PLWTP currently uses between
0.5-1.0 MGD of potable water for on-site irrigation and industrial use.  The City of San Diego is 
considering building a MBR system to reclaim wastewater onsite to meet these needs.   

Pilot testing was conducted on a concrete slab located at PLWTP.  The site had access to 
sufficient wastewater supply, electrical power, and discharge channels.  Proper drainage lines 
were provided by the City to meet the needs of all pilot equipment.  A schematic of PLWTP, 
showing the location of the feed water supply used for pilot testing, is provided in Figure 4-1 
(See appendix A for figures).. 

4.2 Feed Water Quality Characteristics 

A primary objective of this study was to determine the impacts of various treatment and 
chemical addition processes on MBR performance.  Thus, the MBR pilot systems were operated 
using two distinct wastewater sources: municipal raw sewage and advanced primary treated 
effluent.  Advanced primary treatment typically includes the addition of coagulants and/or 
polymers for solids and nutrients removal.  The impacts of these chemicals on MBR 
performance have not been previously studied.  

Municipal raw sewage used for the study was passed through an influent screening and grit 
removal process; a portion of this screened sewage was diverted to the MBR systems during the 
early portion of the pilot study.  Sewage treatment at PLWTP includes chemical 
coagulation/flocculation/sedimentation.  Chemical addition includes ferric chloride
(27 mg/L, average dose) and a long chain, high molecular weight anionic polymer1  
(0.15 mg/L, average dose).  A portion of the advanced primary effluent from PLWTP was 
diverted to the MBR pilot units during the later portion of the pilot study.  Both source waters 
were further screened prior to MBR treatment.   

4.3 Experimental Set-Up 

Figures 4-2, and 4-3 are schematic diagrams of the pilot treatment trains for Phase I (Part 1 & 2) 
and Phase II, respectively.  During Phase I testing, Kubota and US Filter were operated on raw 
wastewater (Part 1) and advanced primary effluent (Part 2).  Phase II testing included operation 
of Zenon and Mitsubishi on advanced primary effluent.  



14

4.3.1 Kubota MBR 

A general process flow schematic of the Kubota MBR pilot system is provided in Figure 4-4.  As 
shown, the operating volume of each zone within the process tank is as follows:  

Denitrification/anoxic zone = 1,695-gal (6.42 cubic meters [m3])

Pre-nitrification zone = 638-gal (2.41 m3)

Nitrification zone = 2,664-gal (10.09 m3)

Feed water passed through a 3.2 millimeter (mm) traveling band screen before entering the feed 
holding tank.  Next, the feed water was pumped from the feed holding tank to the denitrification 
zone using a submerged pump with a programmable logic controller (PLC).  Water was then 
pumped to the pre-nitrification zone where it was aerated with fine bubble air.  Mixed liquor then 
flowed by gravity to the nitrification zone where filtration occurred.  Constant coarse bubble 
aeration was provided in the nitrification zone to minimize fouling.  This aeration generated an 
upward sludge crossflow over the membrane surface of approximately 0.5 m/s.  Mixed liquor 
overflowed back to the denitrification zone at a rate which is approximately 4 times the permeate 
flow rate.  Lastly, sludge was wasted daily from the pre-nitrification zone to maintain a constant 
sludge age. 

As shown at the top of Figure 4-4, the nitrification zone contained an upper and lower membrane 
cassette.  This double deck (DD) configuration offers several benefits (van der Roest et al, 2002) 
including reduction of the membrane foot print, reduction of the biological volume consumed by 
the membrane system and reduced air consumption used for membrane cleaning.  The DD also 
yields a more controllable biological process and reduces the possibility of short circuiting

Each membrane cassette contained 100 individual Type 510 flat membrane sheets to provide a 
total membrane area of 1,721 square feet (ft2) (160 square meter [m2]).  The use of flat sheet 
membranes to separate activated sludge into solid and liquid is a unique feature of the Kubota 
MBR system.  Specifications of the Kubota Type 510 flat sheet membrane are provided in Table 
4-1.  Photos of the Kubota pilot unit and the Type 510 flat sheet membrane are provided in 
Appendix D. 

During Phase I (Part 1 and Part 2) pilot testing, the Kubota membrane was operated at a flux 
equal to 15 gfd (25 liters per hour per square meter [L/hr-m2]) and a constant coarse bubble 
airflow of 55 standard cubic feet minutes (scfm) (1.6 cubic meter per minute [m3/min]).  During 
Part 1, fine air bubble airflow of 10 scfm (0.3 m3/min) was applied, as necessary, to maintain DO 
in the nitrification tank at a concentration of 2.0 mg/L.  The membrane was operated using a 
filtration cycle of 9 minutes followed by a 1 minute relaxation period.  During relaxation 
filtration stopped; coarse bubble aeration continued.  Nitrified mixed liquor was circulated at 
approximately 80 gpm (303 liters per minute [L/min]). 

4.3.2 US Filter MBR 

A general process flow schematic of the US Filter MBR system is provided in Figure 4-5.  The 
US Filter/Jet Tec MBR pilot was equipped with a 1,000-gallon (3.79 m3) anoxic tank (not 
shown), 1,500-gallon (5.7 m3) aerobic tank, 90-gallon (0.34 m3) membrane tank and a 163 gallon 
(0.6 m3) filtrate tank.  Throughout testing, the system was operated with nitrification only.  



15

Accordingly, before start up, the system was modified to allow feed water to bypass the anoxic 
tank.  During pilot operation, feed water was center fed through a 1.0 mm wedge wire slotted 
rotary screen.  Screened wastewater then flowed by gravity to a feed equalization tank, which 